L FIGURE B

RYOBI 10 in. (254 mm) MITER SAW - MODEL NUMBER TS1300




RYOBI 10 in. (254 mm) MITER SAW - MODEL NUMBER TS1300

The model number will be found on a plate attached to the motor housmg Always mention the model number in all correspondence regarding your
MITER SAW or when ordering repalr parts.
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Part
Number

360308-142
710308-045
981313-001
982013-001
588049-007
982011-001
360310-182
588058-006
700310-025
982010-001
588056-004
982009-001
588061-009
588060-003
140030-500
982008-001
589015-007
360306-121
700306-020
982007-001
976569-001
976605-001
791050-000
4240024
4090001
982021-001
982022-001
972000-746

FIGURE B PARTS LIST

Description Quan.
LOCK WASHET (M) ..ceiieceierin ettt e set e s e vste e st s e e e s e e st e s s ba st e £ neeasanesasntssaneeasrassrnseeasnsaesmnasenassseamsessennesesnenesans 4
BOI (M8 X A5) . errireicie it rrre s tesiescoaeaeas e sue e s bea s b ey e s e resee e saaae eatn s e eaebe e e et eseaanr et e e et beeeanree st eeateenbeeannneye e anrreneenneen 4
NYION SEE SCIEW {IMS X B) 1eireiiiciinnerieeirieiiiereeeeisirierereceesarssstessesessensinunssrresssesseatessasesassernsetessieratssatesesseeemmeressssrernrsesrsnsnesre 2
=T Vo RO S U RO RRRTURRO 1
£ 21214 T T O OSSR O RTRPOPRROR 1
MOUNMTING BIACKEE 11eeiiiiiieiriiiiie ettt es s es e seee e e s er e s nend s eaees s eettases et sassnserartonsesstansanass e sasentnsbaresaetseeensenansanenees 1
LOCK VWBSIIET ... cveeereeittirieit sttt e e et e ste s e ese s ea s e b e teessasess e sae s sabseneeeastsenten et daass s ernassesntanssenastnsbesnnnesonbnssanrssnnnsen anerrans 3
SOTBW Lttt ire it recre s e e et ae st tesba e ta et rass e ssaa s ssansesosasesaass e arssanseebaeess b e rb e s tree e s e b e s e T AR SO RS e bR be s en e b e v reseeane e g entnennt et rannaentoe 1
SCIrEW (M10 X 25 HEX SOCKEL) ...iceiuiiceieieieiires st ererteceete st asestssaeeseateseeesesresaeasasasesseestesse s et eassesaeansinteanssemeeaneaneesnesreestesresees 2
MIBEE TABIG v bbb R e a e a R bbb et 1
T OO e ettt ee e s e st ettt 4
IIEEE LOCK PIALE ......coieciiireiite vt rciniieaetsreere sttt s et esassae s e et e s ety esesenes seesmsesssessseresasesssbeassesseensasantersne er st e aase st eantenneeemsaeabaers 1
FIXEO PIAIE ..ottt ce e s e st st e rr e b s br e st ten e e sntaantassssanssesbn setssesben s sbe £ enssenstsasasasassneean s s e nre sateeaetaee et s 1
INAEXING PIALE .uee s ciecireeiiisie s it e iiee sttt ceeeeersserseraeeseasseesaeessesaneconeeasassen e et s e aRee e ae e s tassan et aamtessrsessnnresamtasnentseearnbeantesanrses 1
SCIEW (PAN HEAT) 1ovevivreeirivieiriiiiriiieese e cereeieieerareeereeseaeseeseesteteseeseteeesataassessasesantesnnetsnasseisssssaseeeansnseensesevsessesrasesnanesses 1
BT LOCK HANTIB st e st et ses st eneereebeen e ot s esseaeess e s s essaeatens ahsesnsessenseesteaneesesenraasetnenneatian 1
COMITOL AT oiiieireeseersesst e e evtecescres et stense st entsaesnsasseaeaseibarasesbeansersssaaessssaraesans e sanseateeassenssaasassmsesmeesrbeasnssensersecrnsenaenss 1
LOCK WWBSRIEE ... et et et s et e v e e et e eeeesbeesae bt eemsasassssates sasas smnsresssns s eaeesearasesareen saneesassenasntstrbaeansetennnes 4
o OO OO TSSO RO UPURUR 4
MITET TADIE BASE ..eeiiiciieriic e it et s ser s et e vb e e s e s e sae e aeesstasebes st eeaatesssaeentesessnsainss s saraensbaseansas vesrenseeenennemtnenennns 1
B MMM HBX BBY 1inriiiiiiei ettt st eessae e satee e e st ae e s bt e e e et beteaasseas e vt saaesensbastane et etayan va e R aeree e e e bae bR e e et et e ne e rnE R ar e e ee ety erees 1
(S IR 1= o 0 O OO OO PO P PP PO TOPPT R RPORS 1
5 mMm HEX KeY ..vvveieeiiiieeiiniececnvivier e s ievenees

BIAOE WIEINCH ...ttt csen e e e v e et e bt et e e st e sesae s berasseranesenssesatbeeshfmas ebateentpeseasnresanenesassannseranes
Optional DUst Bag (INOL SHOWN) «.iicuiiiiiiceiieiiniieserieeser e s essraes e ecrrtesesaserssstessstesssanesasssssesesrsssssesstesessssessaransnsntassssranes
Optional Work Clamp (Not Shown)
Optional Table Extensions with Stop B! ock (Not AT o) P P UPRPTOR 1
Operator's Manual




FIGURE A

RYOBI 10 in. (254 mm) MITER SAW — MODEL NUMBER TS$1300

A

WARNING: Improper repair of a double insulated tool can result in damages to. the double insulation system possibly causing electrical shock or
electrocution. Any repairs requiring disassembly of your tool requires safety testing and should only be performed by a Ryobi Authorized Service Center.
For the repair center nearest you call 1-800-525-2579 in the United States or 1-800-265-6778 in Canada.




RYOBI 10 in. (254 mm) MITER SAW — MODEL NUMBER TS1300

MITER SAW or when ordering repair parts.

The model number will be found on a plate attached to the motor housing. Always mention the model number in all correspondence regarding your

Key Part
Ne., Number
1 800130-502
2 588002-005
3 0981315-001
4 981313-001
5 g82006-001
6 976684-001
7 900030-402
8 976683-001
9 976682-001
10 982024-C01
11 588016-004
12 588014-002
13 595008-004
14 976678-001
15 595025-006
16 585004-000
17 976795-001
18 595007-008
19 900030-401
20 976673-001
21 976671-001
22 977439-001
23 976688-001
24 901010-506
25 588017-000
26 976873-001
27 976794-001
28 588025-003
29 170030-601
30 300030-100
31 180031-002
32 300030-121
33 350312-260
34 976874-001
35 976875-001
36 586004-108
37 588024-007
38 976650-001
39 976651-001
40 976649-001

FIGURE'A PARTS LIST

Description

R Tor = 1 TS
MOtOr HOUSING ..overreeeiirie e e eeee e vrccsnaaenaens
Set Screw (M5 X 8) wvevvninnnee

Nyton Set Screw (M5 x 6)
Data Plate

...............................................................

...........................................................

SCrew (M4 X 25) cuuuriieceieieireireeerirreiserererenreescreenaresaees
Brush Assembly
BrusSh Cap ...cuviivcveeiiii et reer s ssrecate s sevaaas
Warning Label
Handle COVEN ... crreccereesese e ne s ae
Compression SPrifg ..oveevieerivvrccineecee e rerecercerace e s
Lock-Off Lever
Switch Spring
Switch Holder ..o e
Switch Trigger

Field .......ccceeenen.
SWHECH 1o e e
Screw (M4 x 12}
1076] (o IO £= 1y ¢ o B U P RN
Connect Wire
Power Cord
Bend ReleT ...t

Screw (M5 X 80} ..o 2

......................................................

........................................................

........................................................

..........................................................

......................................................

..........................................................

.............................................................

Fan Casing «ccvveerrrirnenee e sreerre rssesteeeseaine e 17

Ball Bearing .....cccoecvveeviencneccecer e 1

Armature Assembly (Inc. Key Nos. 26, 34 & 35)... |
Handle Washer

SCrew ..ccoeervieiicee e

Hex Nut (M10)

Depth Stop Adjustment Screw (M10 x 20) ............. 1
HexX NUt (MA2) e nrcncscesmr e ssien e 2
Flat Washer (M12) ..o Cerranen Wi il
External Retaining RiNg ....ccovvveieecvvinicciivecienen 22
Ball BEArNG tveccvv e verece e er e CAN
FIame A oo cccreeverissereescerr e sreee s sressrerens 1
Carrying Handle .......ovvcviieeinieiieeeiee s ceeeeeeeveenvenens 1
SpiNdle LOCK PiN oo cvcceicveirannvreveraseesssssacennas 1
S 4] o o T OO PSR 1
ComPpression SPriNg .. vennceriennreesnsnnen: 1
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Key
No.

41

42

43
44
45
46
47
48
49
50
51
52
53
54
58
56
57
58
59
60
81
82
653
B4
65
56
87
68
69
70

Part
Number

452040-401
588030-008
098460-040
588031-004
588023-001
630000-000
588022-102
470000-600
800030-401
588021-009
989377-002
588028-001
588029-007
130030-501
976739-001

- 350105-131

589015-001
350304-100
130030-601
588041-009
350308-200
495200-491
981641001

976554-001
976548-001
976547-001
982023-001
588075-008
100030-501
190010-401
588048-001
130030-401
589031-007
317030-050
360305-122
588034-005
317030-040
976731-001
976757-001
588068-001

Description Quan
Square Key (4 x4 x28) ...ooviiiiiiiiiniiniiiieiinene 1
Gear Shaft ... 1
Ball Bearing (60042ZZ) .....ccooevvviiminieeeiirecicinie s 1
Screw (SpecCial} ..o 2
LOCK PiN ©ap ..oiiccinininnirier s earieeneeecnnriecneeenneens 1
"O" RING ceerevreeirenrreieraseriarsrsiirneressseearessammenisasarsnene 1
e Lo G o S OO TPUPPI i
{4 Vo [P TORPSPP 1
Screw (M4 X 168) ..o e 1
RUDDEr BUMPET .. e 1
Ball Bearing {BO00LLBY ...ovvvvviviiceveneeiniiiiereceeee s 1
GBAN ... ieivieecenii e v ereraneee e ter e s a e s e et e ecrraan e 1
LOCK RING 1vveeveeererenirccrinierrin e reenrence e 1
Screw (M5 X 10) v 1
Lower Blade Guard Bracket .......cccovveivivinennrnn 1
Washer (M5)
SCreW .o,
Washer M4)
Bolt (M4 x 10)
Connect Plate ..o 1
Flat Washer (M8) ... 1
LINK NUL e e e 1
Lower Blade GUard.....ccceiveeireiierienieeeiiiinireniecinneneiens 1
Return Spring ... 1
Blade Bolt (M8 X 20) ..o crininieinien e 1
Blade Washer ......cococviiveieeiniimiiicrenecee e ens 2
BlaAE coveeeevieieeeir e rrr e 1
Label-Upper Guard ......cocevviniimmienninrinien e, 1
Screw (M5 X 12) o 5
Phillips Screw 1
LOCK NUL .o
Screw (M4 x 15)
310 o] o= U PRP PP SPRPRP
LOCK NUL .o v
WaSher (M5) ...ceevieciercccererirecssans s ssne e ssn s
(=11 (= Tox (o (SO U ST PTOPP
LOOK NUL ... e e s
Upper Blade Guard Assembiy ... 1
DUSt GUIE ...t e 1

Logo PIate .coviicrir i 1




